

FARZIN ROCK STONE Co.

CERTIFICATE OF ANALYSES

This is done by Mohite Paak Co.

Material Name: Bentonite

Code: 016

Samole Volume: 2 Kg

Report No.: 065

No	Parameter	Result	Unit	Remarks
1	SiO ₂	65		
2	Al ₂ O ₃	15		
3	CaO	1.5		
4	Fe ₂ O ₃	2.01		
5	K ₂ O	2.65		
6	Na ₂ O	3.1		
7	MgO	2.75		
8	TiO ₂	0.15		
9	L.O.I	1.1		

1	Water absorbtion	600		
2	Sweling Index	22		
3	Moisture	10<		
4	Kation exchange capacity	63		

Head of Laboratory

Naser Bagheri

